
Air
Pressure

0

2

4

6
8

10

12

14

15

0

20

40

60

psi
lb/in3 220

80

100 120

140

160

180

200

kg/cm
2

Bar

0

200

400

600 800

1000

1200

1400
1500
kpa

AIR COMPRESSOR

ACCESSORY KIT

COMPRESSOR 9210 1
AIR TANK 9127 1
PRESSURE SWITCH 9016 1
COMPRESSOR T-FITTING 3066 1
1/4" NPT PTC MALE FITTING 3
BULK HEAD FITTING 1
DRY COUPLER FITTING 1
INFLATION GAUGE UNIT 1
25 FT. EXTENSION HOSE 1
3/8" -16 x 1" HEX BOLT 4
3/8" -16 FLANGED HEX NUT 4
3/8" FLAT WASHER 4

10 -32 x 1" MACHINE SCREW 3
10 -32 NYLON-INSERT HEX NUT 3
3/16" FLAT WASHER 4
18 FT. AIR LINE TUBING 1
NYLON TIE 6
15 FT. 16 GAGE WIRE 1
WIRE CONNECTOR 1
FEMALE SPADE TERMINAL 1
20 AMP BLADE FUSE 1
FUSE HOLDER 1

AIR COMMAND

24-8216 08-02 NAD-30734-2

PARTS LIST

INSTALLATION INSTRUCTIONS

��������	��
���� ��� 
���� ��������� ��� �� ���� �
�
�������������������
��
������
���
���
		����������������
���
���
�	�������
�������	
���
����
�����
������	
�������

�	����� ����� �� ���� �
������ ��� ����� �������� ���

�������
�����
����
�
���������������������	�����������
������	
�
����		�
�����
���������������������
��
��

NOTE ON CONNECTING AIR LINE TUBING:

���������
��	
������
��������������������
�	��������������
�����
��	
������
�����������
��
����������������
���
���������
��
��
��������������
�	���� ���������
���������������������������
�
��
�����
������	����������
���������������������
�����������
������		�����������
��
�����������������
���������
��
������
��		������������
���

TOOLS REQUIRED:

•  UTILITY KNIFE   •  3/8" DRILL BIT

•  PHILLIPS SCREW DRIVER   •  11/16" DRILL BIT

•  WIRE CRIMPER/STRIPPER   •  ELECTRIC DRILL

•  (2) 9/16" OPEN-END WRENCH   •  1/2" WRENCH

•  CENTER PUNCH   •  3/8" WRENCH

����

Air
Pressure

0

2

4

6
8

10

12

14

15

0

20

40

60

psi
lb/in3 220

80

100 120

140

160

180

200

kg/cm
2

Bar

0

200

400

600 800

1000

1200

1400
1500
kpa

NOTE:
THIS KIT IS NOT DESIGNED TO RUN AIR POWERED TOOLS.
THE COMPRESSOR IS DESIGNED TO RUN AT A 20% DUTY

CYCLE WITH A MAXIMUM RUN TIME OF 6 MINUTES. PLEASE

ALLOW ADEQUATE TIME FOR THE COMPRESSOR TO COOL

BETWEEN RUNNINGS.



BULKHEAD
FITTING

PUSH-TO-CONNECT
MALE CONNECTOR

Auxiliary Air Inflation Kit

3 GALLON AIR TANK

PUSH-TO-CONNECT
MALE CONNECTOR

AIR LINE

Figure “A”

���������	
��

3/8”-1
6 X 1-1/2

HEX BOLTS

AIR TANK BRACKET

3/8” F
LAT WASHER

3/8” L
OCK NUT

Air Tank Attachment

AIR TANK BRACKET

AIR GUN

����

AIR COMPRESSOR

BLACK
(TO GROUND)

COMPRESSOR
T-FITTING

PRESSURE
SWITCH

RED

MOUNTING
SURFACE

20 AMP FUSE

POSITIVE 12 VOLT,
20 AMP MINIMUM,

IGNITION ACTIVATED
POWER SOURCE

Air
Pressure

0

2

4

6
8

10

12

14

15

0

20

40

60

psi
lb/in3 220

80

100 120

140

160

180

200

kg/cm
2

Bar

0

200

400

600 800

1000

1200

1400
1500
kpa

BULKHEAD
PUSH-TO-CONNECT

24-8216

FEMALE SPADE
CONNECTOR

FUSE
HOLDER

WIRE
CONNECTOR

RING
TERMINAL

AIR GAUGE

AIR FILTER



STEP 1 - PREPARE THE VEHICLE

!���������������
�������
��	��������������
�

STEP 2 - PREPARE THE COMPRESSOR

 ����		������������
��	�������������������������������������������
������������������������� �����������������	�����
�������������������������

��	���������������������	
	��� ����		�����������������"�
��
���
�������
����������#���������������������������������������������	�	����
�����
�����
��
�������
�
���	
������������������"���	
��������������������	����

�������������������������������������� ����� ����������
 ����		������
���
	����
�����������������
�	������������������������������

!���������"����� ����		����������������
����
��������������������"�
��
���
 ����		��������
�
���$���%��
�����������������������������
�������������
���������������
���������������	�	�

STEP 3 - MOUNT THE COMPRESSOR

&�	������������
����	����
�������������������������������
��	����
��
����	������
������	���
���	��������������������������
�����������
�����

��
�����������������
���������������	������
�
������������������������������������������������������������������		���

������������������������������������������������
���
	"	�����������������������
����
���
�����
�����������
����

����		��
���

'�
����������������������	��������
�������������������������
		�������()*+,���	����-��������
		
���������������������
��������	����
��	������	�����������	
����������������
����
���������������
��������������������������������
�������
		����

������
��������	�������	���������������������������������������������
��	��������.����������������������
�����������	
��
*/�"(0�#�*,�����
�����������*/�"(0�	��������������()*+,��������������������	
	���.�#
�����
����
���
��	��
���������
���
������
�������	
������
����������������������������
���������������������	������
����������	
�����������������"
��������������
�����������������	
	����������������� ������1����
�����
����
		�����������������
��������������������

��	������������
������
����
����
���
��	��
���

������������	�����
���������������������������������������������������������
�	�2�������
��

STEP 4 - MOUNT THE AIR TANK

 ����		�������	������"��"���������
��
����
�����������������������
����������
�����������
��
�������
�
���	
��������������
���"���	
��������������������	�����&�	������	����
�����������������
�����������
������	�����������������	����
�������������
�������������	

����������������
����'�
���������	���
�����������������������������	��������������	����
����������������
��
��	���������������
������������'����������������������������������������������	���������������
������������-��������
		
���
��������������������������	����
��	������	�����������	
����������������
����
���������������
������������������������������
�
�������
		���3�
		������4)*+,���	�������������������������'�
�����������	
���()5,���#���	��������	��������#�������������
�����
�������
��������������
����������������������	�	���6������������	�������������������
��
������������
�������
����
���
����
��������#$��%�&'��(�������"���)�*�

STEP 5 - MOUNT BULK HEAD FITTING

 ����		�������	��������
��
���
��������
����������������	����
��������	����
������	�������
��
�
���	�������������������	�
���������
�	���������
��
������������
��������������������-��������
		
������������������������������	����
��	�����	����������
	
����������������
����
���������������
��������������������������������
�������
		��.����������
		���**)*+,���	��
�����
���
����	����
���� ����		�������	��������
��
��������
������������������	�	��� ����		�����*)7�8����������������������
�����
������	��������
��
��������
�����������
��
�������
�
���	
������������������"���	
�������������	����� ����		�������
�����	����
��
��
��������������
������������	��������
��
��������
�����������
��
�������
�
���	
������������������"���	
������	����

Figure "B"

BRASS SLEEVE

COMPRESSOR
FOOT

RUBBER
ISOLATOR

3/16” FLAT WASHER

3/16” FLAT WASHER

VEHICLE
MOUNTING
SURFACE

10 -32
LOCK

NUT

10 -32 x 1”
PHILLIPS

PAN HEAD
SCREW

BRASS SLEEVE

COMPRESSOR
FOOT

RUBBER
ISOLATOR



STEP 6 - ROUTE THE AIR LINE TUBING

!�������	����������
��	
������
����������������"��"���������
��
�����
�����
���������������"�
��
��������������������������������	�	���!����
��	��������������
�	
������
��������������������������	��������
��
�������
�������	�	��!����������
��	
���������
������������������������������
���
�������#�������
�������'�
�������9�����
��������������������������
�������
�	����������������
��	
���
���������
��
������������������
�	������
����!��%����*��*��"��)���������������

STEP 7 - WIRE THE SYSTEM

&��
��*)7,������������������������*+�������
�������	
����
��������
��
��
���������	�������������������������������������������
����� ����		
��������	�������������������������������
�
������������������������
��
������'�
������
������������������������������
���������������
�����
���
��
�
������
����������
�
���*0�:�	���0/������
�
�����������������
+��������"��,)��!)$�����-��.������%�)��),�!���/����0�"�$�����&	
�����
�
�����������������������#
��
���
��
�
������
�������
�������
���������
��"���
�����*+�������
���
���������������������	���������
������������
����������
�����
����	
���������������	+	�

 ����		����
�"	
��������
������*+�������������
��������	����������������
����������������
���	
�����
�	������������*+�������
�������
���������
��"���
����������
���������������	�������	���������������	�����
����	
���
����
��������0/������	��������������������	�	�

81�6;��&���	�����
�
���	��
��������������
��*+��������	�
������
�
�����
���������

STEP 8 - TEST THE SYSTEM

!�"����������������
�������
��	��������������
�����������������
�	�2��
��
�
����������
��������������
		����������������
�
��������
	�����������
�������������1�������������������������*0/���
�
�������
�����������������������
�����
		���������
����������������� ���
		����������������
	��������������
�������������������	���</���
�

USING THE AIR COMPRESSOR ACCESSORY KIT

=�����
�����
����������
����������>
���������
	������
�������
���������������������
�����������	�����
��
������������	�"
������
��
���� ����		���������	����
��
������������������
��������������������������
�����������
	������
����=��������������
�����
����������������
������
��	��
���

FILTER MAINTENANCE

 ��
������������������������
��������������
	�������
������������
��
��		
��������
��������������
	����
��	�������������
����������������������������
��������"�
��
����� �������
	����
������
�
���	
��	�������
������������
�������
�������
���
		�����
��
���	�����������������
�������	����������	���������
	�����$>!*"4+/"<*0<%�

EXISTING
POWERWIRE

CONNECTING WIRE

PLASTIC

CONNECTOR

Figure "C"

Figure "D"

FUSE HOLDER

Figure "E"


